

Emission Test Certificate

Friday September 4th, 2009

Supplier: A1 Rubber (34 Binary Street, Yatala Queensland 4207)

Sample Description: A1 Rubber Commercial Flooring

Date Tested: August 2009 (Tested by FORAY Laboratories – NATA Accreditation 1231)

Test Method: Carpet & Rug Institute Green Label test program incorporating ASTM D5116
“Standard Guide for Small-Scale Environmental Chamber Determinations of Organic Emissions from Indoor Material/Products”.

Emission Data:

<p>Specification Green Building Council of Australia Green Star Office Design IEQ-13 Green Star Office Interiors IEQ-11</p>	<p>A1 Rubber Commercial Flooring</p>
<p>Total Volatile Organic Compound emission rate <0.5 mg/m²/hr (24 hours)</p>	<p>Total Volatile Organic Compound emission rate 0.2 mg/m²/hr (24 hours)</p>
<p>4-Phenylcyclohexene emission rate <0.05 mg/m²/hr (24 hours)</p>	<p>4-Phenylcyclohexene emission rate <0.01 mg/m²/hr (24 hours)</p>



Dr. Vyt Garnys
PhD, BSc(Hons) AIMM, ARACI, ISIAQ
ACA, AIRAH, FMA
Managing Director and Principal Consultant

CV090819